

۱۸، ۸، ۸۱  
تاریخ شماره پروت  
۸۱ / ۳۴۷ / ۸۱



دانشگاه صنعت نفت  
آموزشکد زنی. اصفهان

بسمه تعالی

بته ریاست محترم بهره برداری امور خطوط لوله، گاز اصفهان

جناب آقای مهندس رفیعیان

موضوع: ارسال جواب آزمون

با سلام، احتراماً به پیوست سه برگ - جواب آزمون مربوط به پرایمر ایو کسی  
زینک ریج و لایه میانی ایو کسی و لایه میانی کلرو کاستر چمر جهت اطلاع و در نظر  
گرفتن مراتب ارسال می گردد. ضمناً رونقهای فوق الذکر از نظر کاربرد یا مانع  
می باشند.

پشتنکر  
رفیعیان  
تلفن فاکس: ۰۲۱-۸۱۲۳۰۰۰۰  
تلفن: ۰۲۱-۸۱۲۳۰۰۰۰

COMPANY NAME : Gas pipe lines

SAMPLE RECEIVING DATE : ..... SAMPLE CODE : .....

15/8/1381 COATING TYPE : Chlorinated Rubber

intermediate coat

No	TEST TITLE	RESULT	ACCEPTABLE RANGE	DETAILS/ NOTES
1	COLOR	lightgrey		<p>Note : Recoating intervals :</p> <p>oc } Mini 24 hrs</p> <p>10 } Max 72 hrs</p> <p>oc } Mini 18 hrs</p> <p>15 } Max 60</p> <p>oc } Mini 12 hrs</p> <p>20 } Max 48</p> <p>oc } Mini 10 hrs</p> <p>25 } Max 36 hrs</p> <p>Note: This inter mediate</p> <p>Must be Top coated with chlorinated rubber topcoat.</p> <p>Applying teperature</p> <p>Must be minimum + 7</p> <p>oc</p> <p>5 above dewpoint</p>
3	S.P. Gr.	1.33		
4	Dry to touch	1 hrs		
5	Dry hard	48 hrs		
6	D.F.T			
7	Theoretical coverage			
8	GLOSS	40		
9	Adhesion	5 B		
10	Hardness test			
11	Bencing test	OK.		
12	Impect test	OK.		
13	Salt fog	passed .		
14	Humidity test	Passed		
15	Temp. test			
16	Grind	20 M		
17	Viscosity	7 poise		

REMARKS : The results issued herein should not taken as permanent and unchanging They correspond directly to the batch or lot represented by the sample submitted. Note : This intermediate coats suitable for use.

Tested by : R. Agbilin